
MHLATHUZE WATER: Cnr. South Central Arterial & Battery Bank, Alton, Richards Bay. Tel: 035 902 1000 

Fax: 035 902 1111. Postal Address: P.O. Box 1264 Richards Bay 3900 

 

 

                                                    

                                                                    

 

REQUEST FOR PROPOSAL [RFP] - SUPPLY, DELIVERY AND OFFLOADING OF 

POLYMERIC COAGULANTS 

 

 MHLATHUZE WATER 
  
                                               
CONTRACT NO.                                   MW/37/2/2022/2023 

RFP CONTRACT NO:              MW/37/2/2022/2023 

ISSUE DATE:              01 FEBRUARY 2023 

CLOSING DATE:             22 FEBRUARY 2023 

CLOSING TIME:             12:00 PM  
[...]
Respondents must comply with the requirements of the Employment Equity Act 55 of 1998 applicable to it including 

(but not limited to) Section 53 of the Employment Equity Act. 

8 DISCLAIMERS 

Respondents are hereby advised that Mhlathuze Water is not committed to any course of action as a result of its 

issuance of this RFP and/or its receipt of Proposals. In particular, please note that Mhlathuze Water reserves the right 

to: 

8.1 modify the RFP’s Goods/Services and request Respondents to re-bid on any such changes; 

8.2 reject any Proposal which does not conform to instructions and specifications which are detailed herein; 

8.3 disqualify Proposals submitted after the stated submission deadline [closing date]; 

8.4 award a contract in connection with this Proposal at any time after the RFP’s closing date; 

8.5 Award a contract for only a portion of the proposed Goods/Services which are reflected in the scope of this RFP; 

mailto:smndaweni@mhlathuze.co.za


MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

7 

 

8.6 split the award of the contract between more than one Supplier/Service provider, should it at Mhlathuze Water 

discretion be more advantageous in terms of, amongst others, cost or developmental considerations;  

8.7 cancel the bid process; 

8.8 validate any information submitted by Respondents in response to this bid. This would include, but is not limited to, 

requesting the Respondents to provide supporting evidence. By submitting a bid, Respondents hereby 

irrevocably grant the necessary consent to Mhlathuze Water to do so; 

8.9 request audited financial statements or other documentation for the purposes of a due diligence exercise;  

8.10 not accept any changes or purported changes by the Respondent to the bid rates after the closing date and/or 

after the award of the business, unless the contract specifically provided for it; 

8.11 to cancel the contract and/request that National Treasury place the Respondent on its Database of Restricted 

Suppliers for a period not exceeding 10 years, on the basis that a contract was awarded on the strength of 

incorrect information furnished by the Respondent or on any other basis recognised in law; 

8.12 to award the business to the next ranked bidder, provided that he/she is still prepared to provide the required 

Goods/Services at the quoted price, should the preferred bidder fail to sign or commence with the contract within 

a reasonable period after being requested to do so. Under such circumstances, the validity of the bids of the 

next ranked bidder(s) will be deemed to remain valid, irrespective of whether the next ranked bidder(s) were 

issued with a Letter of Regret. Bidders may therefore be requested to advise whether they would still be 

prepared to provide the required Goods/Services at their quoted price, even after they have been issued with a 

Letter of Regret. 

Note that Mhlathuze Water will not reimburse any Respondent for any preparatory costs or other work performed in 

connection with its Proposal, whether or not the Respondent is awarded a contract. 

9 LEGAL REVIEW 

A Proposal submitted by a Respondent will be subjected to review and acceptance or rejection of its proposed 

contractual terms and conditions by Mhlathuze Water’s Legal Counsel, prior to consideration for an award of business. 

A material deviation from the Standard terms or conditions could result in disqualification. 

10 SECURITY CLEARANCE 

Acceptance of this bid could be subject to the condition that the Successful Respondent, its personnel providing the 

Goods/Services and its subcontractor(s) must obtain security clearance from the appropriate authorities to the level of 

CONFIDENTIAL/ SECRET/TOP SECRET. Obtaining the required clearance is the responsibility of the Successful 

Respondent. Acceptance of the bid is also subject to the condition that the Successful Respondent will implement all 

such security measures as the safe performance of the contract may require. 

11 NATIONAL TREASURY’S CENTRAL SUPPLIER DATABASE 

Respondents are required to self-register on National Treasury’s Central Supplier Database (CSD) which has been 

established to centrally administer supplier information for all organs of state and facilitate the verification of certain key 

supplier information. Respondents must register on the CSD prior to submitting their bids. Business may not be 

awarded to a Respondent who has failed to register on the CSD. Only foreign suppliers with no local registered entity 

need not register on the CSD. 



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

8 

 

For this purpose, the attached SBD 1 form must be completed and submitted as a mandatory returnable 

document by the closing date and time of the bid. 

12 TAX COMPLIANCE  

Respondents must be compliant when submitting a proposal to Mhlathuze Water and remain compliant for the entire 

contract term with all applicable tax legislation, including but not limited to the Income Tax Act, 1962 (Act No. 58 of 

1962) and Value Added Tax Act, 1991 (Act No. 89 of 1991). 

It is a condition of this bid that the tax matters of the successful Respondents be in order, or that satisfactory 

arrangements have been made with South African Revenue Service (SARS) to meet the Respondents tax obligations.  

The Tax Compliance status requirements are also applicable to foreign Respondents/ individuals who wish to submit 

bids.  

Where Consortia / Joint Ventures / Sub-contractors are involved, each party must be registered on the Central Supplier 

Database and their tax compliance status will be verified through the Central Supplier Database. 

Mhlathuze Water urges its clients, suppliers and the general public to report any fraud or corruption to 

TIP-OFFS ANONYMOUS: 0800 204 310 

 

  



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

9 

 

 SECTION 3: BACKGROUND, OVERVIEW AND SCOPE OF REQUIREMENTS 

BACKGROUND, OVERVIEW AND SCOPE OF REQUIREMENTS BACKGROUND 

Mhlathuze Water (MW) is a state-owned entity based in Richards Bay and operating in the Province of KwaZulu-Natal. 

However, due to its geographic location in Richards Bay, the entity predominantly operates in the uMkhanyakude, King 

Cetshwayo and Zululand District Municipalities. Richards Bay is supplied by three dominant water sources namely: Mhlathuze 

River, Lake Mzingazi and Lake Nsezi. The organization’s business activities include raw (untreated), clarified (partially treated) 

and purified water supply; disposal of industrial and domestic waste water; and scientific services. The organisation provides 

these bulk water services in a sustainable and cost-effective manner. The organisation’s major clients include: Foskor, 

Richards Bay Minerals, City of uMhlathuze and Mondi.   

Other business activities include the commercial provision of Scientific Services, through Mhlathuze Water’s Laboratory, to 

external organisations such as municipalities, industry and private clients.  

Visit our website on www.mhlathuze.co.za for further information. 

3.1. OBJECTIVE 

Mhlathuze Water’s objective is to have a service provider: to supply, deliver and offload Polymeric Coagulants to Nsezi 

Water Treatment Plant on “as and when” required basis. 

 

3.2. CONTRACT DURATION 

The contract is for the period of thirty six (36) months after appointment subject to performance agreement to be 

entered into between the service provider and the employer.  

 

3.3. DESCRIPTION OF WORK 

The Nsezi water purification plant has a capacity to treat 205 ML/d and it is currently being upgraded to 260 ML/d. The 

plant has two raw water sources which are Mhlathuze River and Nsezi Lake. The raw water turbidity ranges from 

10NTU up to more than 4000 NTU. The plant is consist of the following process units: coagulation, flocculation, 

sedimentation, re-coagulation, re-flocculation, dissolved air flotation, filtration and disinfection. The plant uses two 

distinctive polymeric coagulants which are dosed prior to the sedimentation and floatation processes. The polymeric 

coagulant dosed prior to the sedimentation process is dosed together with aluminium sulphate.    The operational 

turbidity limit for sedimentation is less or equal to 10 NTU. The turbidity of clarified water ranges from 2 – 10 NTU. Thus 

the second polymeric coagulant dosed prior to the floatation process should be able to treat low water turbidity.   

The work required is to supply, deliver and offload polymeric coagulants. These must be directly delivered and offloaded 

at the Nsezi Water Treatment Works in Alton, Richards Bay. The estimated monthly average usage of each polymeric 

coagulant is 20 000kg per month. This quantity should not be considered as binding. Mhlathuze Water reserves 



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

10 

 

the right to either increase or decrease the quantities actually ordered. The following are the coordinates to the 

Nsezi Water Treatment Plant: 28o44’58.44” S and 31o58’59.44” E. 

 

3.4. TECHNICAL SPECIFICATION 

The polymeric coagulants to be supplied must be NSF/ANSI 60 certified. Tenderers must submit 2 x 500mL samples 

clearly labelled Polymeric Coagulant stage 1 (prior to the sedimentation unit) and Polymeric coagulant stage 2 (prior to 

the DAF unit) together with their tender submission. A specification sheet that outlines the contents, the concentrations 

of the contents and impurities of the product must accompany the samples as outlined below, as well as the material 

safety data sheet (MSDS). The Purchaser requires that the following quality parameters to be specified for each 

polymeric coagulant:   

 Density 

 Viscosity 

 pH 

 % Total solids and Volatile solids 

 % Monomer 

 % Aluminium as Al2O3 (for blends products) 

 Composition of the polymeric coagulant 

 

Note: Once a supplier is awarded the tender, on delivery of each polymeric coagulant it is compulsory that the 

supplier provides a certificate of analysis (COA) and a 500mL sample should be taken in the presence of the 

employer’s representative when offloading. The COA must include all the items outlined above. 

 

3.5. TRANSPORTATION OF CHEMICALS. 

The following will be checked and verified by the security personnel before permitting entry to the plant.  

a) The Occupational Health and Safety Act requires that the drivers of the delivery trucks must have: 

 PDP driver permits. 

 Hazchem Certificates. 

 Medical Certificates of fitness. 

b) The truck is required to: 

 Have a copy of Hazardous Chemical Substances Regulations of the OHS Act, at all times when 

transporting the chemicals. 

 Always display / carry emergency information, containing the details of the supplier and Material 

Safety Data Sheet. 

 Be marked with appropriate signage for hazardous chemical transportation. 



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

11 

 

 Be in a condition that is fit for the purpose it is used for i.e. comply with the specifications of the 

Hazardous Chemical Substances Regulations. 

 The access route to Nsezi WTP has a height restriction of 3.7 m as well as a section with uneven 

terrain that has sand and gravel. 

 

3.6. OFFLOADING OF CHEMICALS 

(i) Delivery and offloading must be done during working hours (08h00 – 15h30). In exceptional circumstances 

based on operational requirements prior arrangements may be made with the Inventory Manager for delivery 

and offloading outside these working hours. 

(ii) Certification of analysis must accompany each delivery, failing which the delivery may not be accepted and 

that will have a negative impact on the performance of the supplier(s) 

(iii) The tenderer must provide the offloading pump and two flexible hoses to connect the bulk tanker and 

offloading pump as well as the delivery point.  

4. GENERAL SUPPLIER/SERVICE PROVIDER OBLIGATIONS 

4.1. The Supplier/Service provider(s) shall be fully responsible to Mhlathuze Water for the acts and omissions of 

persons directly or indirectly employed by them. 

4.2. The Supplier/Service provider(s) must comply with the requirements stated in this RFP. 

  



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

12 

 

1 EVALUATION METHODOLOGY 

Mhlathuze Water will utilise the following methodology and criteria in selecting a preferred Supplier/Service 

provider:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

NB: Evaluation of the various stages will normally take place in a sequential manner. However, in order to 

expedite the process, Mhlathuze Water reserves the right to conduct the different steps of the evaluation 

process in parallel. In such instances the evaluation of bidders at any given stage must not be interpreted 

to mean that bidders have necessarily passed any previous stage(s). 

  

Technical Pre-qualification 
Criteria/minimum 
requirements: 

 

- 

 

 

 

 

 

 

 

 

 

1 

Step 3 

Administrative 
responsiveness 

Substantive 
responsiveness Weighted 

scoring / 100*** 

Returnable 
documents/ 

schedules 

Pre-
qualification 

Technical / Functional 
criteria & weightings 
must be stipulated in the 
tender document 

WEIGHTED 
SCORE 

Functionality 

30 points 

Minimum Threshold 

Step 2 Step 1 Step 4 

STAGE 1:  

TEST FOR RESPONSIVENESS STAGE 2 STAGE 3 

Selection of the 
preferred bidder.  
 
(Objective criterion 
to justify award to 
someone other 
than the highest 
ranked bidder must 
have been stated in 
the bid documents 
and can be used at 
this stage, if 
applicable) 
 

Award of 
business 
and 
conclusion 
of 

contract 

Post tender 
negotiation 
with preferred 

bidder [2
nd

 and 

3
rd 

ranked 
bidders (if 
required) in a 
sequential and 
not 
simultaneous 
manner] if 
pricing is not 

market-related 

Price (80 
 
 
B-BBEE  
scorecard 
(20 

MINIMUM THRESHOLDS 

Step 5 Step 6 Step 7 

Technical 

27 points 

Minimum Threshold 



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

13 

 

1.1 STEP ONE: Test for Administrative Responsiveness  

The test for administrative responsiveness will include the following: 

Administrative responsiveness check RFP Reference 

 Whether the Bid has been lodged on time Section 1 paragraph 3 

 Whether all Returnable Documents and/or schedules [where 
applicable] were completed and returned by the closing date and time 

Section 10 

 Verify the validity of all returnable documents Section 10 

 Verify if the Bid document has been duly signed by the authorised 
respondent 

All sections 

The test for administrative responsiveness [Step One] must be passed for a Respondent’s 

Proposal to progress to Step Two for further pre-qualification 

 

1.2 STEP TWO: Test for Substantive Responsiveness to RFP 

The test for substantive responsiveness to this RFP will include the following: 

Check for substantive responsiveness RFP Reference 

 Whether the Bid contains a priced offer as prescribed in the 
pricing and delivery schedule 

Section 4 

 Whether the Bid materially complies with the scope and/or 
specification given 

All Sections 

 Whether any Technical pre-qualification/eligibility criteria set 
by Mhlathuze Water have been met as follows: 

 Scope of Work 

Section 3  

 
 

 

The test for substantive responsiveness [Step Two] must be passed for a Respondent’s proposal to 

progress to Step Three for further evaluation 

  



MHLATHUZE WATER 
CONTRACT NO. MW/37/2/2022/2023  

SUPPLY, DELIVERY AND OFFLOADING OF POLYMERIC COAGULANTS 

14 

 

1.3 STEP THREE: Minimum Threshold 30 points for Technical Criteria, The test for the Technical 